
Engine for TB135  3TNE88-TB,TB1,ETB,ETB1

Reference 0-1 ﾍﾟｰｼﾞ 0-1

Product: Takeuchi TB135 Mini Compact Excavator Parts Manual(Book No.BG4Z006)
Full Download: https://www.arepairmanual.com/downloads/takeuchi-tb135-mini-
compact-excavator-parts-manualbook-no-bg4z006/

Sample of manual. Download All 97 pages at:
https://www.arepairmanual.com/downloads/takeuchi-tb135-mini-compact-excavator-parts-manualbook-no-bg4z006/

https://www.arepairmanual.com/downloads/takeuchi-tb135-mini-compact-excavator-parts-manualbook-no-bg4z006/
https://www.arepairmanual.com/downloads/takeuchi-tb135-mini-compact-excavator-parts-manualbook-no-bg4z006/


Engine for TB135  3TNE88-TB,TB1,ETB,ETB1

Reference 0-2 ﾍﾟｰｼﾞ 0-2

Product: Takeuchi TB135 Mini Compact Excavator Parts Manual(Book No.BG4Z006)
Full Download: https://www.arepairmanual.com/downloads/takeuchi-tb135-mini-
compact-excavator-parts-manualbook-no-bg4z006/

Sample of manual. Download All 97 pages at:
https://www.arepairmanual.com/downloads/takeuchi-tb135-mini-compact-excavator-parts-manualbook-no-bg4z006/

https://www.arepairmanual.com/downloads/takeuchi-tb135-mini-compact-excavator-parts-manualbook-no-bg4z006/
https://www.arepairmanual.com/downloads/takeuchi-tb135-mini-compact-excavator-parts-manualbook-no-bg4z006/


NANE PAGE
CYLINDER BLOCK Fig. 1
GEAR HOUSING Fig. 2
FLYWHEEL HOUSING & OIL SUMP Fig. 3
CYLINDER HEAD & BONNET Fig. 4
SUCTION MANIFOLD & AIR CLEANER Fig. 5
EXHAUST MANIFOLD & SILENCER Fig. 6
CAMSHAFT & DRIVING GEAR Fig. 7
CRANKSHAFT & PISTON Fig. 8
LUB. OIL SYSTEM Fig. 9
COOLING WATER SYSTEM Fig. 10
FUEL INJECTION PUMP Fig. 11
GOVERNOR Fig. 12
FUEL INJECTION VALVE Fig. 13
FUEL LINE Fig. 14
STARTING MOTOR Fig. 15
GENERATOR Fig. 16
GASKET SET Fig. 17



Engine for TB135  3TNE88-TB,TB1,ETB,ETB1
CYLINDER BLOCK

Reference Fig01 ﾍﾟｰｼﾞ 01

27

28

1311
6

13

5

14

10 12
5 1

24
24

15
15

15
7

15
7

7

7

29

32

29

32

32

32



ｼﾘﾝﾀﾞﾌﾞﾛｯｸ CYLINDER BLOCK

Reference:Fig01 Page:01

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考
1 729001-01560 ｼﾘﾝﾀﾞﾌﾞﾛｯｸASSY BLOCK ASSY, CYLINDER 1
5 124160-01910  ﾌﾟﾗｸﾞ PT1/4  PLUG PT1/4 3
6 171051-01921  ﾌﾟﾗﾌﾞ NPTF1  PLUG 1
7 129150-02020  ﾎﾞﾙﾄ(ﾒﾀﾙｷｬｯﾌﾟ  BOLT, METAL CAP 8
10 23871-010000  ﾈｼﾞﾌﾟﾗｸﾞ PT1/8  PLUG PT1/8, SCREW 1
11 27231-500000  ｻﾗｶﾞﾀﾌﾟﾗｸﾞ 50  PLUG 50 1
12 27241-120000  ﾜﾝｶﾞﾀﾌﾟﾗｸﾞ 12  PLUG 12 2
13 27241-300000  ﾜﾝｶﾞﾀﾌﾟﾗｸﾞ 30  PLUG 30 6
14 129795-02411  ﾌﾞｯｼｭ(A  BUSH, CAMSHAFT 1
15 129001-02800  ﾒｲﾝﾒﾀﾙ CMP  MAIN BEARING 4
24 129150-02930  ｽﾗｽﾄﾒﾀﾙ  METAL, THRUST 2
27 129150-01200 ﾍｯﾄﾞﾎﾞﾙﾄ STUD, CYL. HEAD 14
28 129001-01340 ﾍｯﾄﾞｶﾞｽｹｯﾄ(ﾉﾝｱｽ) GASKET, (NON-ASB.) 1
29 129150-02940 ｽﾗｽﾄﾒﾀﾙ O.S=0.25 METAL, THRUST OS=0.25 2 (1) ｵｰﾊﾞｰｻｲｽﾞ(O.S=0.25)ﾌﾞﾋﾝﾃﾞｽ
32 129150-02870 ﾒｲﾝﾒﾀﾙ U.S=0.25 MAIN METAL US=0.25 4 (2) ｱﾝﾀﾞｰｻｲｽﾞ(U.S=0.25)ﾌﾞﾋﾝﾃﾞｽ



Engine for TB135  3TNE88-TB,TB1,ETB,ETB1
GEAR HOUSING

Reference Fig02 ﾍﾟｰｼﾞ 02

30

18

5

17

12
22
6

7
14 17

13
1028

29

26
25

27

30

20

24

16

11
419

21

91
8

23
15



ｷﾞﾔｹ-ｽ GEAR HOUSING

Reference:Fig02 Page:02

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考
1 719810-01500 ｷﾞﾔｹｰｽ ｼｸﾐ HOUSING ASSY, GEAR 1
4 129795-01800  ｵｲﾙｼｰﾙ  SEAL, OIL 1
5 129400-01520 ﾌﾗﾝｼﾞ(ｷﾞﾔｹｰｽ FLANGE, GEARS HOUSING 1
6 121450-01560 ｳｴｺﾐﾎﾞﾙﾄ 8×22 STUD M 8×22 3
7 124160-01751 ﾌﾀ(ﾎﾕｺｳ) CAP, LUB.OIL SUPPLY 1
8 124240-01871 ﾌﾀ(HO-P COVER, HO-P 1
9 124240-01883 ﾊﾟｯｷﾝ(HO-P)(ﾉﾝｱｽ) GASKET, (NON-ASB.) 1
10 129795-01950 ﾊﾟｲﾌﾟ ﾉｯｸ PIPE, KNOCK L=18 2
11 129150-03100 ﾌﾚﾄﾞﾒ(ﾌﾞﾚｰｻﾞﾊﾟｲﾌﾟ RETAINER 1
12 121850-51960 Oﾘﾝｸﾞ(FOPﾄﾘﾂｹ) O-RING, F.I.PUMP 1
13 24311-000160 Oﾘﾝｸﾞ 1A P 16.0 O-RING, 1A P-16.0 2
14 24311-000320 Oﾘﾝｸﾞ 1A P 32.0 O-RING, 1A P-32.0 1
15 26106-080122 ﾂﾊﾞﾎﾞﾙﾄ 8×12 BOLT M 8×12 PLATED 4
16 26106-080162 ﾂﾊﾞﾎﾞﾙﾄ 8×16 BOLT M 8×16 PLATED 1
17 26106-080162 ﾂﾊﾞﾎﾞﾙﾄ 8×16 BOLT M 8×16 PLATED 3
18 26106-080202 ﾂﾊﾞﾎﾞﾙﾄ 8×20 BOLT M 8×20 PLATED 2
19 26106-080452 ﾂﾊﾞﾎﾞﾙﾄ 8×45 BOLT M 8×45 PLATED 6
20 26106-080552 ﾂﾊﾞﾎﾞﾙﾄ 8×55 BOLT M 8×55 PLATED 3
21 129001-91840 ﾂﾊﾞﾎﾞﾙﾄM8×85(ｼﾞﾄﾞｳｸﾐ BOLT M 8×85 PLATED 4
22 26366-080002 ﾂﾊﾞﾂｷﾅｯﾄ 8 NUT M 8 3
23 22190-080002 ｼｰﾙﾜｯｼｬ(ｺﾏﾙ.ﾆﾄﾘﾙ) 8 SEAL WASHER 8S 4
24 22190-080002 ｼｰﾙﾜｯｼｬ(ｺﾏﾙ.ﾆﾄﾘﾙ) 8 SEAL WASHER 8S 1
25 121023-01550 ﾌﾀ(ﾀｺﾒｰﾀ COVER, BLIND 1
26 24341-000240 Oﾘﾝｸﾞ 1A S 24.0 O-RING, 1A S-24.0 1
27 26106-060162 ﾂﾊﾞﾎﾞﾙﾄ 6×16 BOLT M 6×16 PLATED 2
28 171031-11741 ﾎﾕｺｳﾊﾟｲﾌﾟ PIPE 1
29 24311-000320 Oﾘﾝｸﾞ 1A P 32.0 O-RING, 1A P-32.0 1
30 977770-01212 ｼﾘｺｰﾝｹｲ ｴｷｼﾞｮｳｶﾞｽｹｯﾄ GASKET, LIQUID 1 (1) ｵﾌﾟｼｮﾝ ﾌﾞﾋﾝﾃﾞｽ



Engine for TB135  3TNE88-TB,TB1,ETB,ETB1
FLYWHEEL HOUSING & OIL SUMP

Reference Fig03 ﾍﾟｰｼﾞ 03

4

1 215
19

2

3

18
20

21 16

15

614

21 13

12

8
14

11

129



ﾌﾗｲﾎｲﾙﾊｳｼﾞﾝｸﾞ & ｵｲﾙﾊﾟﾝ FLYWHEEL HOUSING & OIL SUMP

Reference:Fig03 Page:03

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考
1 129100-01580 ﾍｲｺｳﾋﾟﾝ 8×16 PARALLEL PIN 8×16 2
2 129612-01600 ﾌﾗｲﾎｲﾙ ﾊｳｼﾞﾝｸﾞ HOUSING, FLYWHEEL 1
3 119620-01750 ｷｬｯﾌﾟ (ﾎｲﾙｶﾊﾞｰ CAP, FLYWHEEL COVER 1
4 26206-100252 ﾎﾞﾙﾄ 10×25 BOLT M10×25 6
5 26206-100302 ﾎﾞﾙﾄ 10×30 BOLT M10×30 4
6 129100-01730 ｶﾝｻﾞ(ｵｲﾙﾊﾟﾝ SPACER, OIL SUMP 1
8 729102-01540 ｵｲﾙﾊﾟﾝ CMP SUMP ASSY, LUB. OIL 1
9 119640-01640  ﾄﾞﾚﾝﾌﾟﾗｸﾞ M22  DRAIN PLUG M22 1
11 22190-220002  ｼｰﾙﾜｯｼｬ(ｺﾏﾙ.ﾆﾄﾘﾙ) 22  SEAL WASHER 22S 1
12 26106-080162 ﾂﾊﾞﾎﾞﾙﾄ 8×16 BOLT M 8×16 PLATED 4
13 26106-080252 ﾂﾊﾞﾎﾞﾙﾄ 8×25 BOLT M 8×25 PLATED 2
14 26106-080452 ﾂﾊﾞﾎﾞﾙﾄ 8×45 BOLT M 8×45 PLATED 20
15 129100-01580 ﾍｲｺｳﾋﾟﾝ 8×16 PARALLEL PIN 8×16 2
16 129100-01640 ｵｲﾙｼｰﾙｹｰｽ CMP CASE ASSY, OIL SEAL 1
18 129795-01780  ｵｲﾙｼｰﾙ  SEAL OIL 1
19 129486-01670 ﾂﾊﾞﾎﾞﾙﾄ 8×30 BOLT M 8×30, COLLAR HD 6
20 26106-080352 ﾂﾊﾞﾎﾞﾙﾄ 8×35 BOLT M 8×35 PLATED 3
21 977770-01212 ｼﾘｺｰﾝｹｲ ｴｷｼﾞｮｳｶﾞｽｹｯﾄ GASKET, LIQUID 1 (1) ｵﾌﾟｼｮﾝ ﾌﾞﾋﾝﾃﾞｽ



Engine for TB135  3TNE88-TB,TB1,ETB,ETB1
CYLINDER HEAD & BONNET

Reference Fig04 ﾍﾟｰｼﾞ 04

40

48

41

47
24

35

37
34
32 31

3734 45 42
32 31

1
34

4625 32 31
3427 3732 3136

34
32 3126
342736 32 31

28
26

27
37 3735

20
20
17
16
1623 2515

21 15
22 18

1911

7

9

49
2

312

382
49

14

13

39



ｼﾘﾝﾀﾞﾍﾂﾄﾞ & ﾎﾞﾝﾈﾂﾄ CYLINDER HEAD & BONNET

Reference:Fig04 Page:04

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考
1 171350-03090 ﾌﾞﾚｰｻﾞﾊﾟｲﾌﾟ L900 PIPE, BREATHER 1
2 124736-07900 ﾂﾘｱｹﾞｶﾅｸﾞ LIFTER, ENGINE 2
3 129001-11700 ｼﾘﾝﾀﾞﾍｯﾄﾞ CMP HEAD ASSY, CYLINDER 1
7 120130-11860  ﾊﾞﾙﾌﾞｶﾞｲﾄﾞ(SUC  GUIDE, VALVE 3 (1) ﾎﾖｳﾌﾞﾋﾝﾃﾞｽ
9 129150-11810  ﾊｲｷﾍﾞﾝｶﾞｲﾄﾞ  GUIDE, VALVE 3 (1) ﾎﾖｳﾌﾞﾋﾝﾃﾞｽ
11 26216-060202  ｳｴｺﾐﾎﾞﾙﾄ 6×20  STUD M 6×20 PLATED 6
12 27241-400000  ﾜﾝｶﾞﾀﾌﾟﾗｸﾞ 40  PLUG 40 2
13 129100-11100  ﾊﾞﾙﾌﾞ(INT  VALVE, INTAKE 3
14 129100-11110  ﾊﾞﾙﾌﾞ(EXT  VALVE, EXHAUST 3
15 129795-11120  ﾍﾞﾝﾊﾞﾈ  SPRING, VALVE 6
16 129795-11180  ｵｻｴ(ﾍﾞﾝﾊﾞﾈ)  RETAINER, SPRING 6
17 27310-080000  ｺｯﾀｰ(ｽﾃﾑ) 8  COTTER 8 6
18 121400-11340  ﾊﾞﾙﾌﾞｽﾃﾑｼｰﾙ  SEAL, VALVE STEM 3
19 124460-11340  ﾊﾞﾙﾌﾞｽﾃﾑｼｰﾙ  SEAL, VALVE STEM 3
20 129150-11370  ｷｬｯﾌﾟ(ﾍﾞﾝ  CAP, VALVE 6
21 119625-11870  ﾌﾟﾛﾃｸﾀ(ﾉｽﾞﾙ  PROTECTOR, NOZZLE 3
22 119625-11880  ﾉｽﾞﾙｼｰﾄ  SEAT, NOZZLE 3
23 119625-11900  ｵｻｴ  RETAINER 3
24 129100-11240 ｼｬﾌﾄ CMP SHAFT ASSY, ROCKER 1
25 129155-11260  ﾍﾞﾝﾜﾝｻﾎﾟｰﾄ (A  SUPPORT, ROCKER ARM 2
26 129155-11270  ﾍﾞﾝﾜﾝｻﾎﾟｰﾄ (B  SUPPORT, ROCKER ARM 2
27 129150-11280  ﾍﾞﾝﾜﾝｼﾞｸﾊﾞﾈ  SPRING 3
28 129150-11290  ﾍﾞﾝﾜﾝｼﾞｸ  SHAFT, ROCKER ARM 1
31 129100-11650  ﾍﾞﾝﾜﾝKIT  ARM ASSY, ROCKER 6
32 129150-11230   ｱｼﾞｬｽﾀ(ﾍﾞﾝｽｷﾏ   SCREW, VALVE 6
34 129150-11750   ﾅｯﾄ M8×P1.0   NUT M 8×P1.0 6
35 26226-080182  ｳｴｺﾐﾎﾞﾙﾄ(2D 8×18  STUD M 8×18 PLATED 3
36 26106-080252 ﾂﾊﾞﾎﾞﾙﾄ 8×25 BOLT M 8×25 PLATED 2
37 26106-080502 ﾂﾊﾞﾎﾞﾙﾄ 8×50 BOLT M 8×50 PLATED 6
38 22351-060012 ｽﾌﾟﾘﾝｸﾞﾋﾟﾝ 6.0A×12 SPRING PIN 6×12 2
39 26366-060002 ﾂﾊﾞﾂｷﾅｯﾄ 6 NUT M 6 6
40 124160-11360 ﾄｯﾃ KNOB 3
41 124160-01751 ﾌﾀ(ﾎﾕｺｳ) CAP, LUB.OIL SUPPLY 1
42 129001-11350 ﾎﾞﾝﾈｯﾄ CMP HOOD 1
45 129001-11310  ﾊﾟｯｷﾝ(ﾍﾞﾝﾜﾝｼﾂ  GASKET, BONNET 1
46 129001-11340  ﾌﾞﾚｰｻﾞﾊﾟｲﾌﾟ  HOSE 1
47 24311-000320 Oﾘﾝｸﾞ 1A P 32.0 O-RING, 1A P-32.0 1
48 24311-000120 Oﾘﾝｸﾞ 1A P 12.0 O-RING, 1A P-12.0 3
49 26106-080142 ﾂﾊﾞﾎﾞﾙﾄ M 8×14 BOLT M 8×14 PLATED 4



Engine for TB135  3TNE88-TB,TB1,ETB,ETB1
SUCTION MANIFOLD & AIR CLEANER

Reference Fig05 ﾍﾟｰｼﾞ 05

19-1

19-1 19 33

32

19-1

19-1

17

31

3029 20

27 23

2822
18

21

24

25

26

8

6

10
7 9

8

12
11
13

16
15
14

5
1

34



ｷﾕｳｷﾏﾆﾎ-ﾙﾄﾞ & ｴｱｸﾘ-ﾅ SUCTION MANIFOLD & AIR CLEANER (TB)

Reference:Fig05 Page:05

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考
1 129001-12100 ﾏﾆﾎｰﾙﾄﾞ(INT MANIFOLD 1
3 129001-12110 PK(ﾏﾆﾎｰﾙﾄﾞ GASKET, INT. MANIFOLD 1
4 26106-080202 ﾂﾊﾞﾎﾞﾙﾄ 8×20 BOLT M 8×20 PLATED 4
5 26106-080802 ﾂﾊﾞﾎﾞﾙﾄ 8×80 BOLT M 8×80 PLATED 1
6 119910-12210 ｷｭｳｷﾎｰｽ PIPE, INTAKE 1
7 119910-12560 ﾌﾞﾗｹｯﾄ､ｴｱｸﾘｰﾅ BRACKET, AIR CLEANER 1
8 23000-060000 ﾎｰｽｸﾘｯﾌﾟ 60 CLAMP 60 2
9 26013-080222 ﾎﾞﾙﾄ(ﾊﾞﾈ 8×22 BOLT M 8×22 4
10 26013-080222 ﾎﾞﾙﾄ(ﾊﾞﾈ 8×22 BOLT M 8×22 2
11 129100-77500 ﾋｰﾀｰ(ｴｱｰ HEATER, AIR 1
12 129100-77510 ﾊﾟｯｷﾝ(ｴｱｰﾋｰﾀｰ GASKET, AIR HEATER 1
13 129150-77511 PK(ｴｱﾋｰﾀｰ)(ﾉﾝｱｽ) GASKET, (NON-ASB.) 1
14 171340-77520 ﾍﾞﾝﾄﾞ BEND 1
15 26106-080402 ﾂﾊﾞﾎﾞﾙﾄ 8×40 BOLT M 8×40 PLATED 2
16 26106-080802 ﾂﾊﾞﾎﾞﾙﾄ 8×80 BOLT M 8×80 PLATED 2
17 129030-12201 ｷｭｳｷｴﾝﾁｮｳｶﾝ PIPE, EXTENSION 1 W
(A=E19592)

18 119869-12210 ｷｭｳｷｴﾝﾁｮｳｶﾝ A PIPE, EXTENSION 1 W
(A=E19592)

19 23000-060000 ﾎｰｽｸﾘｯﾌﾟ 60 CLAMP 60 2
19-1 23000-060000 ﾎｰｽｸﾘｯﾌﾟ 60 CLAMP 60 4 K
(A=E19592)

20 129612-12680 ｴｱｸﾘｰﾅ CMP AIR CLEANER 1 Z
(A=E20225)

21 129612-12690  ｴｱｸﾘｰﾅ CMP  CLEANER ASSY, AIR 1
22 129259-12570   ﾘﾝｸﾞ   RING 1
23 119910-12510   ﾎﾞﾃﾞｨ   BODY, AIR CLEANER 1
24 119808-12520   ｴﾚﾒﾝﾄ(ｱｳﾀ   ELEMENT, OUTER 1
25 119866-12541   ｶﾊﾞｰASSY   COVER ASSY 1
26 119808-12540   ｱﾝﾛｰﾀﾞﾊﾞﾙﾌﾞ   VALVE, UNLOADER 1
27 119140-12680   ｲﾝｼﾞｹｰﾀ(ﾃﾞﾝｷｼｷ   INDICATOR 1
28 129612-12560  ｴﾙﾎﾞ(ｲﾝﾃｰｸ  RING 1 Z
(A=E20225)

29 23000-060000  ﾎｰｽｸﾘｯﾌﾟ 60  CLAMP 60 1 Z
(A=E20225)

30 121855-12060 ｷｭｳｷｻｲﾚﾝｻｰ SILENCER, INLET 1 W
(A=E19592)

31 23000-048000 ﾎｰｽｸﾘｯﾌﾟ 48 CLAMP 48 1 W
(A=EXXX)

32 129132-12210 ｷｭｳｷｴﾝﾁｮｳｶﾝ PIPE, AIR INTAKE 1
32-1 129030-12200 ｷｭｳｷｴﾝﾁｮｳｶﾝ PIPE, AIR INTAKE 1 N
(A=EXXX)

32-2 129030-12200 ｷｭｳｷｴﾝﾁｮｳｶﾝ PIPE, AIR INTAKE 1 Z
(A=E19592)

33 119869-12220 ｷｭｳｷｴﾝﾁｮｳｶﾝ B PIPE, EXTENSION 1 Z
(A=*1999.04)



Engine for TB135  3TNE88-TB,TB1,ETB,ETB1
SUCTION MANIFOLD & AIR CLEANER

Reference Fig05-1 ﾍﾟｰｼﾞ 05-1

19-1

19-1

19-1

19-1

17

31

30

27 23

22
18

21

24

25

26

8

6

10
7 9

8

12
11
13

16
15
14

5
1

34



ｷﾕｳｷﾏﾆﾎ-ﾙﾄﾞ & ｴｱｸﾘ-ﾅ SUCTION MANIFOLD & AIR CLEANER ( TB1,ETB(1) )

Reference:Fig05-1 Page:05-1

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考
1 129001-12100 ﾏﾆﾎｰﾙﾄﾞ(INT MANIFOLD 1
3 129001-12110 PK(ﾏﾆﾎｰﾙﾄﾞ GASKET, INT. MANIFOLD 1
4 26106-080202 ﾂﾊﾞﾎﾞﾙﾄ 8×20 BOLT M 8×20 PLATED 4
5 26106-080802 ﾂﾊﾞﾎﾞﾙﾄ 8×80 BOLT M 8×80 PLATED 1
6 119910-12210 ｷｭｳｷﾎｰｽ PIPE, INTAKE 1
7 119910-12560 ﾌﾞﾗｹｯﾄ､ｴｱｸﾘｰﾅ BRACKET, AIR CLEANER 1
8 23000-060000 ﾎｰｽｸﾘｯﾌﾟ 60 CLAMP 60 2
9 26013-080222 ﾎﾞﾙﾄ(ﾊﾞﾈ 8×22 BOLT M 8×22 4
10 26013-080222 ﾎﾞﾙﾄ(ﾊﾞﾈ 8×22 BOLT M 8×22 2
11 129100-77500 ﾋｰﾀｰ(ｴｱｰ HEATER, AIR 1
12 129100-77510 ﾊﾟｯｷﾝ(ｴｱｰﾋｰﾀｰ GASKET, AIR HEATER 1
13 129150-77511 PK(ｴｱﾋｰﾀｰ)(ﾉﾝｱｽ) GASKET, (NON-ASB.) 1
14 171340-77520 ﾍﾞﾝﾄﾞ BEND 1
15 26106-080402 ﾂﾊﾞﾎﾞﾙﾄ 8×40 BOLT M 8×40 PLATED 2
16 26106-080802 ﾂﾊﾞﾎﾞﾙﾄ 8×80 BOLT M 8×80 PLATED 2
17 129030-12201 ｷｭｳｷｴﾝﾁｮｳｶﾝ PIPE, EXTENSION 1
18 119869-12210 ｷｭｳｷｴﾝﾁｮｳｶﾝ A PIPE, EXTENSION 1
19-1 23000-060000 ﾎｰｽｸﾘｯﾌﾟ 60 CLAMP 60 4
21 129612-12690 ｴｱｸﾘｰﾅ CMP CLEANER ASSY, AIR 1
22 129259-12570  ﾘﾝｸﾞ  RING 1
23 119910-12510  ﾎﾞﾃﾞｨ  BODY, AIR CLEANER 1
24 119808-12520  ｴﾚﾒﾝﾄ(ｱｳﾀ  ELEMENT, OUTER 1
25 119866-12541  ｶﾊﾞｰASSY  COVER ASSY 1
26 119808-12540  ｱﾝﾛｰﾀﾞﾊﾞﾙﾌﾞ  VALVE, UNLOADER 1
27 119140-12680  ｲﾝｼﾞｹｰﾀ(ﾃﾞﾝｷｼｷ  INDICATOR 1
30 121855-12060 ｷｭｳｷｻｲﾚﾝｻｰ SILENCER, INLET 1
31 23000-048000 ﾎｰｽｸﾘｯﾌﾟ 48 CLAMP 48 1



Engine for TB135  3TNE88-TB,TB1,ETB,ETB1
EXHAUST MANIFOLD & SILENCER

Reference Fig06 ﾍﾟｰｼﾞ 06

19

8-1

15
13
12

9
14
10

7

35
6

8
2

16

4

1



ﾊｲｷﾏﾆﾎ-ﾙﾄﾞ & ｻｲﾚﾝｻ EXHAUST MANIFOLD & SILENCER ( TB,ETB )

Reference:Fig06 Page:06

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考
1 129211-13100 ﾏﾆﾎｰﾙﾄﾞ(EXH MANIFOLD, EXHAUST 1
2 129150-13110 PK(ﾏﾆﾎｰﾙﾄﾞ GASKET, EXH. MANIFOLD 1
3 26366-080002 ﾂﾊﾞﾂｷﾅｯﾄ 8 NUT M 8 2
4 26106-080802 ﾂﾊﾞﾎﾞﾙﾄ 8×80 BOLT M 8×80 PLATED 4
5 119131-18320 ｳｴｺﾐﾎﾞﾙﾄ M 8×22 BOLT M 8×22 4
6 26216-080802 ｳｴｺﾐﾎﾞﾙﾄ 8×80 STUD M 8×80 PLATED 2
7 124701-11911 ｶﾞｽｹｯﾄ(ｻｲﾚﾝｻ)(ﾉﾝｱｽ) GASKET, (NON-ASB.) 1
8 129002-13501 ｻｲﾚﾝｻ SILENCER 1
8-1 129030-13561 ｻｲﾚﾝｻ SILENCER 1 S
(A=E19592)

9 26366-080002 ﾂﾊﾞﾂｷﾅｯﾄ 8 NUT M 8 4
10 121120-13590 ｸﾗﾝﾌﾟ(ﾌﾝｼｭﾂｺｳ CLAMP 1
12 22137-100000  ｻﾞｶﾞﾈ(ﾐｶﾞｷ 10  WASHER 10, POLISHED 1
13 22217-100000  ﾊﾞﾈｻﾞｶﾞﾈ 10  SPRING WASHER 10 1
14 26106-100652  ﾂﾊﾞﾎﾞﾙﾄ 10×65  BOLT M 10×65 PLATED 1
15 26706-100002  ﾅｯﾄ 10  NUT M 10 1
16 26106-100202 ﾂﾊﾞﾎﾞﾙﾄ 10×20 BOLT M 10×20 PLATED 2
19 129030-13580 ﾌﾝｼｭﾂｺｳ EXTENSION 1 W



Engine for TB135  3TNE88-TB,TB1,ETB,ETB1
EXHAUST MANIFOLD & SILENCER

Reference Fig06-1 ﾍﾟｰｼﾞ 06-1

15
13
12

9
14
10

7

35
6

8
2

16

4

1

17

1820



ﾊｲｷﾏﾆﾎ-ﾙﾄﾞ & ｻｲﾚﾝｻ EXHAUST MANIFOLD & SILENCER ( TB1,ETB1 )

Reference:Fig06-1 Page:06-1

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考
1 129211-13100 ﾏﾆﾎｰﾙﾄﾞ(EXH MANIFOLD, EXHAUST 1
2 129150-13110 PK(ﾏﾆﾎｰﾙﾄﾞ GASKET, EXH. MANIFOLD 1
3 26366-080002 ﾂﾊﾞﾂｷﾅｯﾄ 8 NUT M 8 2
4 26106-080802 ﾂﾊﾞﾎﾞﾙﾄ 8×80 BOLT M 8×80 PLATED 4
5 119131-18320 ｳｴｺﾐﾎﾞﾙﾄ M 8×22 BOLT M 8×22 4
6 26216-080802 ｳｴｺﾐﾎﾞﾙﾄ 8×80 STUD M 8×80 PLATED 2
7 124701-11911 ｶﾞｽｹｯﾄ(ｻｲﾚﾝｻ)(ﾉﾝｱｽ) GASKET, (NON-ASB.) 1
8-1 129030-13561 ｻｲﾚﾝｻ SILENCER 1
9 26366-080002 ﾂﾊﾞﾂｷﾅｯﾄ 8 NUT M 8 4
10 121120-13590 ｸﾗﾝﾌﾟ(ﾌﾝｼｭﾂｺｳ CLAMP 1
12 22137-100000  ｻﾞｶﾞﾈ(ﾐｶﾞｷ 10  WASHER 10, POLISHED 1
13 22217-100000  ﾊﾞﾈｻﾞｶﾞﾈ 10  SPRING WASHER 10 1
14 26106-100652  ﾂﾊﾞﾎﾞﾙﾄ 10×65  BOLT M 10×65 PLATED 1
15 26706-100002  ﾅｯﾄ 10  NUT M 10 1
16 26106-100202 ﾂﾊﾞﾎﾞﾙﾄ 10×20 BOLT M 10×20 PLATED 2
17 103954-13201 ｶﾞｽｹｯﾄ(ｻｲﾚﾝｻ) GASKET, SILENCER 1
18 129030-13570 ｻｲﾚﾝｻ SILENCER 1
20 129030-13600 ﾌﾝｼｭﾂｺｳ(ｻｲﾚﾝｻ TAIL PIPE 1



Engine for TB135  3TNE88-TB,TB1,ETB,ETB1
CAMSHAFT & DRIVING GEAR

Reference Fig07 ﾍﾟｰｼﾞ 07

2

2

1
31

8 4 7

12

9

19

1813

14

16
17



ｶﾑｼﾔﾌﾄ & ｸﾄﾞｳｷﾞﾔ CAMSHAFT & DRIVING GEAR ( TB,TB1 )

Reference:Fig07 Page:07

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考
1 129150-14200 ﾀﾍﾟｯﾄ TAPPET 6
2 129150-14400 ﾌﾟｯｼｭﾛｯﾄﾞ ROD, PUSH 6
3 129129-14580 ｶﾑｼｬﾌﾄ CAMSHAFT ASSY 1
4 129150-02450  ｽﾗｽﾄﾒﾀﾙ  METAL, THRUST 1
7 129150-14101  ｶﾑｷﾞﾔｰ D30  GEAR, CAMSHAFT 1
8 22512-070140  ﾌｪｻﾞｰｷｰ 7×14  KEY 7×14 1
9 129150-25101 ｱｲﾄﾞﾙｷﾞﾔ CMP GEAR W/BUSH 1
12 129150-25920  ﾌﾞｯｼｭ(ﾎﾖｳﾋﾝ  BUSH, IDLE GEAR 1 (1) ﾎﾖｳﾌﾞﾋﾝﾃﾞｽ
13 26106-080452 ﾂﾊﾞﾎﾞﾙﾄ 8×45 BOLT M 8×45 PLATED 2
14 129150-25900 ｷﾞﾔ (FI-P GEAR, FULE INJ. PUMP 1
16 22217-120000 ﾊﾞﾈｻﾞｶﾞﾈ 12 SPRING WASHER 12 1
17 26716-120002 ﾅｯﾄ 12 NUT M 12 1
18 26106-080142 ﾂﾊﾞﾎﾞﾙﾄ 8×14 BOLT M 8×14 PLATED 2
19 129100-25061 ｼｬﾌﾄ(ｱｲﾄﾞﾗｰ SHAFT, IDLE GEAR 1



Engine for TB135  3TNE88-TB,TB1,ETB,ETB1
CAMSHAFT & DRIVING GEAR

Reference Fig07-1 ﾍﾟｰｼﾞ 07-1

2

2

1
31

8 4 7

12

9

19

1813

15 20



ｶﾑｼﾔﾌﾄ & ｸﾄﾞｳｷﾞﾔ CAMSHAFT & DRIVING GEAR ( ETB,ETB1 )

Reference:Fig07-1 Page:07-1

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考
1 129150-14200 ﾀﾍﾟｯﾄ TAPPET 6
2 129150-14400 ﾌﾟｯｼｭﾛｯﾄﾞ ROD, PUSH 6
3 129129-14580 ｶﾑｼｬﾌﾄ CAMSHAFT ASSY 1
4 129150-02450  ｽﾗｽﾄﾒﾀﾙ  METAL, THRUST 1
7 129150-14101  ｶﾑｷﾞﾔｰ D30  GEAR, CAMSHAFT 1
8 22512-070140  ﾌｪｻﾞｰｷｰ 7×14  KEY 7×14 1
9 129150-25101 ｱｲﾄﾞﾙｷﾞﾔ CMP GEAR W/BUSH 1
12 129150-25920  ﾌﾞｯｼｭ(ﾎﾖｳﾋﾝ  BUSH, IDLE GEAR 1 (1) ﾎﾖｳﾌﾞﾋﾝﾃﾞｽ
13 26106-080452 ﾂﾊﾞﾎﾞﾙﾄ 8×45 BOLT M 8×45 PLATED 2
15 129150-25930 ｷﾞﾔ (FI-P GEAR, FULE INJ. PUMP 1
18 26106-080142 ﾂﾊﾞﾎﾞﾙﾄ 8×14 BOLT M 8×14 PLATED 2
19 129100-25061 ｼｬﾌﾄ(ｱｲﾄﾞﾗｰ SHAFT, IDLE GEAR 1
20 126150-25301 ﾎﾞﾙﾄ (FI-P BOLT, FI-P 4



Engine for TB135  3TNE88-TB,TB1,ETB,ETB1
CRANKSHAFT & PISTON

Reference Fig08 ﾍﾟｰｼﾞ 08

17

15

22

21

22

27

11
29
2314

40

28

2

1

6

85
9
10

39

37

33

31



ｸﾗﾝｸｼﾔﾌﾄ & ﾋﾟｽﾄﾝ CRANKSHAFT & PISTON

Reference:Fig08 Page:08

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考
1 129001-21000 ｸﾗﾝｸｼｬﾌﾄ ASSY CRANKSHAFT ASSY 1
2 129100-01580  ﾍｲｺｳﾋﾟﾝ 8×16  PARALLEL PIN 8×16 1
5 129150-21200  ｸﾗﾝｸｷﾞﾔ  GEAR, CRANKSHAFT 1
6 22512-070140  ﾌｪｻﾞｰｷｰ 7×14  KEY 7×14 1
8 171340-21650 Vﾌﾟｰﾘ(ｸﾗﾝｸ) V-PULLEY, CRANKSHAFT 1
9 129795-21661 ｻﾞｶﾞﾈ WASHER 1
10 121850-21680 ﾎﾞﾙﾄ(Vﾌﾟｰﾘ) BOLT, V-PULLEY 1
11 129128-21590 ﾌﾗｲﾎｲﾙ CMP FLYWHEEL W/RING GEAR 1
14 119865-21600  ﾘﾝｸﾞｷﾞﾔ  GEAR, RING 1
15 129001-22081 ﾋﾟｽﾄﾝ CMP PISTON W/RINGS 3
17 129001-22500  ﾋﾟｽﾄﾝﾘﾝｸﾞ CMP  RING SET, PISTON 3
21 129202-22300 ﾋﾟｽﾄﾝﾋﾟﾝ PIN, PISTON 3
22 22252-000260 ﾄﾒﾜC(ｱﾅ 26 CIRCLIP 26 6
23 729402-23100 ﾚﾝｾﾂﾎﾞｳｼｸﾐ ROD ASSY, CONNECTING 3
27 129100-23910  ﾋﾟｽﾄﾝﾋﾟﾝﾒﾀﾙ  BUSH, PISTON PIN 3 (1) ﾎﾖｳﾌﾞﾋﾝﾃﾞｽ
28 121550-23200  ﾛｯﾄﾞﾎﾞﾙﾄ  BOLT, CONNECTING ROD 6
29 129150-23600  ﾍﾞｱﾘﾝｸﾞ(ｸﾗﾝｸﾋﾟﾝ  BEARING, CRANKPIN 3
31 129001-22901 ﾋﾟｽﾄﾝ CMP O.S=0.25 PISTON W/RING O.S=0.25 3 (2) ｵｰﾊﾞｰｻｲｽﾞ(O.S=0.25)ﾌﾞﾋﾝﾃﾞｽ
33 129001-22950  ﾘﾝｸﾞｾｯﾄ O.S=0.25  RING SET O.S=0.25 3 (2) ｵｰﾊﾞｰｻｲｽﾞ(O.S=0.25)ﾌﾞﾋﾝﾃﾞｽ
37 129150-23610 ﾒﾀﾙ(ﾋﾟﾝ) U.S=0.25 METAL.PIN U.S=0.25 3 (3) ｱﾝﾀﾞｰｻｲｽﾞ(U.S=0.25)ﾌﾞﾋﾝﾃﾞｽ
39 22351-040010 ｽﾌﾟﾘﾝｸﾞﾋﾟﾝ 4.0A×10 SPRING PIN 4×10 1
40 121111-21501 ﾎﾞﾙﾄ(ﾌﾗｲﾎｲﾙ BOLT, FLYWHEEL 6



Engine for TB135  3TNE88-TB,TB1,ETB,ETB1
LUB.OIL SYSTEM

Reference Fig09 ﾍﾟｰｼﾞ 09

40

14

28-1

29

28

37 34 3637
41
36
35

38

1
39

30

24
26
22

1521
27
25 16

23
20



LOｼｽﾃﾑ LUB.OIL SYSTEM

Reference:Fig09 Page:09

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考
1 129001-32001 LO-P CMP PUMP ASSY, LUB. OIL 1
14 121520-34810 ｶﾞｲﾄﾞ(ｹﾝﾕﾎﾞｳ GUIDE, DIPSTICK 1
15 129150-35041 PK(ｷｭｳﾆｭｳｶﾝ)(ﾉﾝｱｽ) GASKET, (NON-ASB.) 1
16 129150-35091 LOｷｭｳﾆｭｳｶﾝ CMP PIPE ASSY, OIL INLET 1
20 26106-080352 ﾂﾊﾞﾎﾞﾙﾄ 8×35 BOLT M 8×35 PLATED 2
21 129150-35101 ﾌﾞﾗｹｯﾄ BRACKET, STRAINER 1
22 129150-35111 PK(ﾌｨﾙﾀﾌﾞﾗｹｯﾄ)(ﾉﾝｱｽ) GASKET, (NON-ASB.) 1
23 129150-35151 ﾌｨﾙﾀ 80×80L FILTER 80×80L 1
24 129001-35300 ﾎﾞﾙﾄ､ LOﾌｨﾙﾀ BOLT, LUB.O. STRAINER 1
25 129150-35350 ﾅｯﾄ(ﾍﾞﾝﾎﾝﾀｲ NUT 1
26 24311-000160 Oﾘﾝｸﾞ 1A P 16.0 O-RING, 1A P-16.0 1
27 26106-080202 ﾂﾊﾞﾎﾞﾙﾄ 8×20 BOLT M 8×20 PLATED 3
28 124160-39451 ﾕｱﾂｽｲｯﾁ(0.5KG SWITCH, OIL PRESSURE 1
28-1 124160-39450 ﾕｱﾂｽｲｯﾁ 0.5KG ｷﾞﾎﾞｼ SWITCH, OIL PRESSURE 1 N
(A=E18794)

29 124160-39140 ｶﾝﾂｷﾞﾃﾎﾞﾙﾄ 10 BOLT 10, PIPE JOINT 1
30 129150-39450 LO-T CMP PIPE ASSY, LUB. OIL 1
34 124550-59830 ｶﾝﾂｷﾞﾃﾎﾞﾙﾄ CMP 8 BOLT W/ SEAL WASHER 1 W
(A=E19837)

35 124550-59820  ｶﾝﾂｷﾞﾃﾎﾞﾙﾄ 8  BOLT 8, PIPE JOINT 1
36 22190-080002  ｼｰﾙﾜｯｼｬ(ｺﾏﾙ.ﾆﾄﾘﾙ) 8  SEAL WASHER 8S 2
36-1 22190-080002  ｼｰﾙﾜｯｼｬ(ｺﾏﾙ.ﾆﾄﾘﾙ) 8  SEAL WASHER 8S 1 K
(A=E19837)

37 23414-100000 ﾊﾟｯｷﾝ(ﾏﾙ 10 GASKET 10, ROUND 2
38 129150-32020 PK(LO-P GASKET, L.O. PUMP 1
39 26450-060252 6ｶｸｱﾅﾎﾞﾙﾄ 6×25 BOLT M 6×25 4
40 129403-34800 ｹﾝﾕﾎﾞｳ DIPSTICK, LUB. OIL 1
41 22190-080002 ｼｰﾙﾜｯｼｬ(ｺﾏﾙ.ﾆﾄﾘﾙ) 8 SEAL WASHER 8S 1 W
(A=E19837)



Engine for TB135  3TNE88-TB,TB1,ETB,ETB1
COOLING WATER SYSTEM

Reference Fig10 ﾍﾟｰｼﾞ 10

52-1

42-1

25
24

29 20

2130
31

23
12

27
2 28

26
41

40
1

22

1449
48 46

15
42 16

51 18
19

47
44 174355

54
53 53

44

34
36
35
3732

53

53
39

38

52

50



CWｼｽﾃﾑ COOLING WATER SYSTEM

Reference:Fig10 Page:10

見出 部品番号 数量 互換性
REF NO. PARTS NO. 部品名 Description Q'ty I R 備考
1 121750-49110 ﾂｷﾞﾃ(ﾐｽﾞﾇｷﾊﾟｲﾌﾟ) JOINT 1
2 129001-42002 CWﾎﾟﾝﾌﾟ CMP PUMP ASSY, C.WATER 1
12 23871-030000  ﾈｼﾞﾌﾟﾗｸﾞ PT 3/8  PLUG PT3/8, SCREW 2
14 26106-080602 ﾂﾊﾞﾎﾞﾙﾄ 8×60 BOLT M 8×60 PLATED 3
15 25132-003800 Vﾍﾞﾙﾄ(ﾛｰｴｯｼﾞA38 V-BELT (A-38) 1
15-1 119831-42290 Vﾍﾞﾙﾄ A37.5 V-BELT A37.5 1 N
(A=E19592)

16 129556-42350 Vﾌﾟｰﾘ(96 V-PULLEY 1
16-1 129155-42350 Vﾌﾟｰﾘ(90 V-PULLEY, C.W. PUMP 1 N
(A=E19592)

17 121520-44740 ﾌｧﾝ､ ﾀﾞｲﾔ 325MM FAN, COOLING 1
18 171353-44760 ｶﾝｻﾞ(ﾌｧﾝ SPACER 1
19 26106-060452 ﾂﾊﾞﾎﾞﾙﾄ 6×45 BOLT M 6×45 PLATED 4
20 129350-49560 ｻｰﾓｽﾀｯﾄｶﾊﾞｰ COVER, THERMOSTAT 1
21 129795-49551 PK(ｻｰﾓｽﾀｯﾄｶﾊﾞｰ)(ﾉﾝｱｽ) GASKET, (NON-ASB.) 1
22 129155-49800 ｻｰﾓｽﾀｯﾄ(71℃) THERMOSTAT 1
23 129150-49811 PK(ｻｰﾓｽﾀｯﾄ ｼﾀ)(ﾉﾝｱｽ) GASKET, (NON-ASB.) 1
24 129100-49840 PK(ｻｰﾓｽﾀｯﾄｹｰｽ GASKET, THERMO. CASE 1
25 26106-080202 ﾂﾊﾞﾎﾞﾙﾄ 8×20 BOLT M 8×20 PLATED 2
26 124465-44950 ﾊﾟｯｷﾝ 16 GASKET 16 1
27 119266-49350 ｻｰﾓｾﾝｻｰ SENSOR, THERMO 1
28 129150-49360 PK 10 GASKET 10 1
29 129001-42040 ｼﾞｮｲﾝﾄ(CW-P JOINT 1
30 24321-000300 Oﾘﾝｸﾞ 1A G 30.0 O-RING G30 1
31 26106-080162 ﾂﾊﾞﾎﾞﾙﾄ 8×16 BOLT M 8×16 PLATED 3
32 171064-44510 ｻﾌﾞﾀﾝｸ CMP SUB-TANK ASSY 1
34 121450-44531  ｷｬｯﾌﾟ  CAP 1
35 124450-44560  ｵｻｴ(ｵｰﾊﾞｰﾌﾛｰﾊﾟｲﾌﾟ  CLAMP 1
36 121470-44581  ﾊﾟｯｷﾝ  GASKET 1
37 23065-070225  ﾋﾞﾆﾙﾊﾟｲﾌﾟ(ｺﾞﾑ 7×225  HOSE 7×225 1
38 124450-44550 ﾊﾞﾝﾄﾞ(ｻﾌﾞﾀﾝｸ CLAMP, SUB-TANK 1
39 121256-44600 ﾌﾞﾗｹｯﾄ(ｻﾌﾞﾀﾝｸ) (12) BRACKET, SUB-TANK 1
40 129100-42020 PK(CWﾎﾟﾝﾌﾟ GASKET, C.W. PUMP 1
41 121250-44901 ｻｰﾓｽｲｯﾁ(110℃ SWITCH, THERMO(110℃ 1
42 129132-44500 ﾗｼﾞｴｰﾀ RADIATOR 1
42-1 129030-44510 ﾗｼﾞｴｰﾀ ASSY RADIATOR ASSY 1 S
(A=E19592)

43 123682-44210  ｶｱﾂ ｷｬｯﾌﾟ  CAP 1
44 121250-44590  ｸﾗﾝﾌﾟ  CLAMP 2
46 129132-44520  ｼｭﾗｳﾄﾞ  SHROUD 1
47 129132-44530  ｺﾞﾑﾎｰｽ  HOSE, C.WATER 1
48 26014-080162  ﾎﾞﾙﾄ(ﾋﾗ＋ﾊﾞﾈ 8×16  BOLT M 8×16 4
49 129132-44590 ﾜｲﾔﾈｯﾄ NET, WIRE 1
50 129132-44901 ｵｲﾙｸｰﾗ CMP COOLER ASSY, LUB OIL 1
51 119860-49010 CW-T(A PIPE (A), C.WATER 1
52 119860-49020 CW-T(B PIPE (B), C.WATER 1
52 119859-49020 CW-T(B PIPE (B), C.WATER 1 N
(A=E20508)

53 23010-038000 ﾎｰｽﾊﾞﾝﾄﾞ 38 CLAMP 38 4
54 129150-49100 ｻﾝﾎﾟｳｺｯｸ CMP COCK ASSY, 3-WAY 1
55 129150-49080 ﾄﾞﾚﾝｺｯｸ COCK, DRAIN 1



Engine for TB135  3TNE88-TB,TB1,ETB,ETB1
FUEL INJECTION PUMP

Reference Fig11 ﾍﾟｰｼﾞ 11

31 35
36

33
51 88 34
50 103 30

85 49
3238 27

1537

17
11

16

48 5547
54 1846

45

78

25
14 26

77 90
76 39

86 53

52

10

96 75
97
80101 7479 102

82 86 789

81
84

40
1 9

87

83

Product: Takeuchi TB135 Mini Compact Excavator Parts Manual(Book No.BG4Z006)
Full Download: https://www.arepairmanual.com/downloads/takeuchi-tb135-mini-
compact-excavator-parts-manualbook-no-bg4z006/

Sample of manual. Download All 97 pages at:
https://www.arepairmanual.com/downloads/takeuchi-tb135-mini-compact-excavator-parts-manualbook-no-bg4z006/

https://www.arepairmanual.com/downloads/takeuchi-tb135-mini-compact-excavator-parts-manualbook-no-bg4z006/
https://www.arepairmanual.com/downloads/takeuchi-tb135-mini-compact-excavator-parts-manualbook-no-bg4z006/

